engcon’ SPARE PARTS
EC20B - S60 GR20 _

Published: 2015-06-08

See subheading,
Grab adapters

10
/";/E ’ 0 L-od| 8 2
7 \ﬁvﬁ
&= A OB [c
/-\ i - =
N
= 8
22 12 —
9 Za
20 \
21 22 .%-5,?&0

A

\"!
f
L

18

Mg |

%)
)




engcon’

SPARE PARTS

EC20B - S60 GR20

Published: 2015-06-08 Drawing No:1014514/D
POS DESCRIPTION PART [QTY COMMENTS
1 |Quick hitch S60 GR20 EC20 100525 1
2 |Feather Key 650102 L
3 [0-ring 710909 1
L |Socket Head Screw 20x100 610557 12
5 [Connection block EC20 203430 1
6 [Washer NL10 611041 8
? [Socket Head Screw 10x50 610457 2
8 |Seal washer 04 (1/4") 110702 16
9 |[Plug 174" 711505 [
10 |Adapter 710135 6
11 |Seal washer 08 (1/2") 10704 2
12 |Adapter 110122 2
13 |Seal washer 06 (3/8") 710703 2
14 |Adapter 710106 2
15 |Adapter 90° 10177 2
16 |Banjo bolt 110272 2
17 |Hose locking 740205 2
18 |Hose extra 740612 2
19 [Quick coupler 790113 2
20 |Bulhead adapter 710242 2
21 [Nut (Bulkhead) 110252 2
22 [Hose grab 740230 L
23 |Lock Axle 402537 1
24 |Lock cylinder 400849 1 |See subheading Locking cylinders for exploded view
25 |Socket Head Screw 10x30 610452 2
26 |Lock wedge S60 302331 2
27 |Flat Hex. Nut M16 610947 2
28 |Guide bolt 400674 2
29 |Spring 640101 2
30 |[Hex Head Screw 6x16 610109 1
31 [Hex. Nut M6 Nylon Lock 610921 1
32 [Indicator Pin 401619 1
33 |Screw MF6S 8x16 131445 610607 A
34 [Cover plate S60 EC15, EC15B, EC20 301533 1




